
 CROWS LANDING INDUSTRIAL BUSINESS PARK 
 
SANITARY SEWER INFRASTRUCTURE AND 
FACILITIES STUDY 
 

November 30, 2017 by 
 
AECOM Technical Services, Inc. 
2020 L Street, Suite 400 
Sacramento, CA 95811 
(916) 414-5800 

 
 

Prepared for: 
Stanislaus County 
1010 10th Street 
Modesto, CA 95354 
(209) 525-4130 

Prepared by: 
VVH Consulting Engineers 
126 Drake Avenue 
Modesto, CA 95350 
(209) 568-4477 
 
 

January 30, 2015 



CROWS LANDING INDUSTRIAL BUSINESS PARK 
SANITARY SEWER INFRASTRUCTURE AND FACILITIES STUDY 
JANUARY 30, 2015 (UPDATED NOVEMBER 30, 2017) 
 
 

i 

Table of Contents 

1.0 Introduction ..........................................................................................................................1 
[...]
Phase III and Phase IV expansion projects described in the City’s latest WWMP are needed to accept the 
full buildout flows from the CLIBP.  

• The report in Appendix C provides line item estimates for the Phase IV expansion. Probable 
construction cost was estimated at $8.38M, equating to a cost-sharing unit cost of $30 per gpd 
ADWF. Cost share to the County for accommodating the CLIBP full buildout flow in the City’s 
collection system and the WQCF was estimated at $29.8M.  

7.2 WASTEWATER TREATMENT AND DISPOSAL ALTERNATIVES 

7.2.1 Individual On-Site Treatment and Disposal 

If the City of Patterson cannot accommodate the projected wastewater flows from the Project, then the 
Stanislaus County’s Guidelines for Septic System Design could be followed for development until the City 
can make provisions to accommodate additional sewer flows. This approach could be used for initial 
development of the Phase I areas, with new industrial facility owners or tenants responsible for the 
individual systems’ design, construction and maintenance. The County could evaluate and approve 
individual systems on a case by case basis. Further studies would be required to determine the number 
and extent of individual systems that could be allowed until construction of Phase I sewer infrastructure 
should begin.  

Such systems, referred to as Onsite Wastewater Treatment Systems (OWTS), are regulated under OWTS 
policy by the State Water Resources Control Board, as well as Stanislaus County. The range from 
traditional septic systems with leach fields to more advanced systems with biological filters to reduce 
BOD and TSS in the septic tank effluent. Some systems or components can also reduce nitrates. The 



CROWS LANDING INDUSTRIAL BUSINESS PARK 
SANITARY SEWER INFRASTRUCTURE AND FACILITIES STUDY 
JANUARY 30, 2015 (UPDATED MARCH 29, 2016 AND NOVEMBER 30, 2017) 

22 

state OWTS policy categorizes these treatment systems within several tiers, with ascending tiers 
associated with fewer environmental risks. Stanislaus County guidelines require a biological treatment 
component for new septic systems. A commonly used OWTS biological filter module used to provide 
additional treatment to septic tank effluent is shown in Figure 7.1.  

 

 

Figure 7.1 – Septic Tank Effluent Biofilter (Orenco) 

This is one of several National Sanitation Foundation (NSF) approved OWTS components that provide 
higher levels of treatment than standard septic systems with leach fields. Biofilters of this type should be 
able to produce effluent with less than 30 mg/L BOD and less than 30 mg/L TSS or better. Components 
and options include the following.  

• Filter feed pumps recirculate the septic tank effluent through fabric biofilters to reduce 
dissolved organic constituents.  

• Effluent dosing pumps convey the treated effluent to irrigation systems and/or shallow soil 
percolation fields. Under state regulations, irrigation distribution systems that distribute effluent 
below the soil surface and do not result in any surface ponding can operate without disinfection 
of the treated effluent. 



CROWS LANDING INDUSTRIAL BUSINESS PARK 
SANITARY SEWER INFRASTRUCTURE AND FACILITIES STUDY 
JANUARY 30, 2015 (UPDATED MARCH 29, 2016 AND NOVEMBER 30, 2017) 

23 

• Each OWTS is subject to siting regulations and restrictions, including soil type, percolation rates, 
depth to groundwater, and other limitations. The County would evaluate each system on a site-
specific basis to determine if it can be approved. 

The use of OWTS will have a greater impact on groundwater and will require: 1) referral to RWQCB for 
review for any systems that treat industrial waste, 2) monitoring more closely than other systems, 3) 
more land area designated for the disposal of the effluent (initial dispersal field 100% future expansion 
dispersal field) for each system, and  4) engineered design as they are commercial and industrial 
systems. 

7.2.2 Phased Wastewater On-Site Treatment and Disposal 

Packaged or custom wastewater treatment systems, complying with California Title 22 recycled water 
regulations and State Water Board wastewater discharge regulations, can be constructed on the CLIBP 
property to manage its wastewater over time.4  Modular treatment systems can be matched to the 
treatment capacity required for each phase and constructed as needed, not unlike the phased 
expansion projects that the COP is planning with its WQCF. 

A primary consideration in selecting an on-site treatment system is the reuse or disposal method 
selected for the treated effluent. Three effluent reuse and disposal assumptions were considered. 

• 100 percent of treated effluent is reused for landscape irrigation with storage during the non-
irrigation wet season. 

• Treated effluent is reused for landscape irrigation to the extent practicable during the irrigation 
season with limited storage and percolation to manage effluent generated during the wet 
season.  

Treated effluent is disposed of by percolation in the multi-use storm water retention pond described in 
the CLIBP Drainage Study.  

A number of combinations may also be employed. For example, treated effluent could be used for 
irrigation during the irrigation season and discharge to the storm water retention pond during the non-
irrigation season. 

Water quality requirements for effluent disposal assumptions are presented in Table 7.1. 

Table 7.1 – Water Quality Requirements for Effluent Disposal Assumptions 

Constituent Assumed Effluent for 
Reuse 

Assumed Effluent for 
Surface Discharge 

California Title 22 

BOD5 < 10 mg/L < 5 mg/L  
TSS < 10 mg/L < 5 mg/L  

Total Nitrogen < 10 mg/L < 2 mg/L  
Turbidity   < 2 NTU 

Fecal Coliform   < 2.2 MPN/100 ml 
 
 
                                                           
4 A package treatment system may also require submittal of Waste Discharge Requirements (WDR) to the RWQCB. 



CROWS LANDING INDUSTRIAL BUSINESS PARK 
SANITARY SEWER INFRASTRUCTURE AND FACILITIES STUDY 
JANUARY 30, 2015 (UPDATED MARCH 29, 2016 AND NOVEMBER 30, 2017) 

24 

A 12-month water balance was calculated to determine irrigation demands and how much irrigated land 
and water storage would be required for the 100 percent effluent irrigation option. This balance was 
calculated only for the total buildout phase using the ADWF of 0.891 MGD to establish the feasibility of 
this assumption. The parameters used in the water balance, including evapotranspiration and 
precipitation data along with their sources, are summarized in Appendix D.  

Figure 7.2 shows a graphical representation of the monthly irrigation demand overlaid by the full 
buildout ADWF effluent flow from the proposed on-site treatment plant that would be available for 
irrigation. Several balances were run with different sized land areas. The results shown in Figure 7.2 
were derived from running a balance on about 250 irrigated acres. 

 

 

Figure 7.2 – Water Balance Graph for 250 Irrigated Acres 

As can be seen in the figure, irrigation demand in the dry season from April through October significantly 
exceeds the recycled water that would be available at full buildout. During wet season months from 
November through March, recycled water generation exceeds irrigation demand which falls to zero in 
the months of December, January, and February. To achieve a 100 percent irrigation disposal scenario, 
the effluent would have to be stored in a reservoir through these non-irrigation periods and be available 
for the greater irrigation demand months in addition to the recycled water generated in those months. 
However, reservoir capacity needed for this storage would require setting aside more land than is likely 
to be available. Furthermore this reservoir would have to be set back from the airport runway as 
described in the CLIBP Drainage Study. Owing to these restrictions, the 100 percent irrigation disposal 
assumption is not being considered. 

The other assumptions, irrigation as practicable with percolation, or call percolation discharging to the 
storm water retention pond, remain viable options for disposing of treated wastewater from the CLIBP.  



CROWS LANDING INDUSTRIAL BUSINESS PARK 
SANITARY SEWER INFRASTRUCTURE AND FACILITIES STUDY 
JANUARY 30, 2015 (UPDATED MARCH 29, 2016 AND NOVEMBER 30, 2017) 

25 

To compare an on-site wastewater treatment system to the option of disposal at the Patterson WQCF, 
an assessment was made of treatment systems for the full buildout wastewater ADWF. Two types of 
modular, packaged treatment systems were considered. These are described below. 

Sequencing Batch Reactor (SBR) 

SBRs will have been successfully utilized for decades in the United States. The process consists generally 
of two or more activated sludge reactors/basins, which operate with alternate filling, reacting, settling, 
and decanting over a specified time. The alternating sequences of the activated sludge basins allow for 
continuous flow into an out of the treatment plant in spite of its “batch”operation. The SBR combines 
BOD reduction, nitrification and denitrification, and clarification into each reactor. Pretreatment 
includes screening and grit removal of the raw influent. Generally there is no primary settling. Nearly 
suspended solids and dissolved organics are treated in the activated sludge reactors which produce 
clarified effluent and waste activated sludge (WAS). The decanted clarified effluent is further treated by 
tertiary filters to achieve the turbidity requirements of California Title 22 recycled water regulations. The 
fecal coliform requirements are achieved with ultraviolet (UV) disinfection.  

Waste products requiring off-site disposal would include the screenings and grit, both washed, 
mechanically dewatered and compacted, and the WAS. The WAS is stabilized in an aerobic digester 
reactor that is part of the packaged plant. Stabilized WAS his then mechanically dewatered, typically 
with a centrifuge or screw press. A contracted waste hauler will periodically remove these byproducts 
for off-site disposal at a permitted facility. 

The amount of land needed for an SBR and its support infrastructure should be less than 10 acres. This 
would include a small emergency storage reservoir that can store from 1 to 3 days of effluent should it 
fall out of compliance with Title 22 or state discharge permit limitations. This is a regulatory 
requirement. A properly operated SBR with tertiary filtration and UV disinfection should be able to 
comfortably meet the effluent limitations presented in Table 7.1. 

Membrane Bioreactor (MBR) Process 

MBRs have become very popular for high effluent quality. They are similar to SBRs in that all biological 
processes happen in a common reactor basin. The MBR also combines microfiltration within the reactor 
or in a side chamber, eliminating the need for a settling/clarification step. MBRs can achieve non-detect 
results for BOD and TSS, and < 0.01 NTU turbidity. If nitrogen removal is included, total nitrogen in the 
effluent will be typically < 5 mg/L. The preliminary treatment processes, tertiary filtration and 
disinfection, and WAS digestion on dewatering processes would be the same as those described for the 
SBR. MBRs typically use more energy than comparable SBRs, but are reported to be somewhat easier to 
operate. Both MBRs and will SBRs are ideal for modular phased construction, adding capacity when it is 
needed.  

The unit costs assumed for construction cost opinions for these processes range as follows. 

• SBR: $25-$30 per gpd ADWF 

• MBR: $27-$32 per gpd ADWF 

Assuming full capacity build out facilities were constructed, the construction cost opinions would 
average $24.5M for the SBR process, and $26.3M for the MBR process. Building either process in phases 
to match the capacities needed for each development phase would cost more in current dollars, but less 



CROWS LANDING INDUSTRIAL BUSINESS PARK 
SANITARY SEWER INFRASTRUCTURE AND FACILITIES STUDY 
JANUARY 30, 2015 (UPDATED MARCH 29, 2016 AND NOVEMBER 30, 2017) 

26 

and life cycle or present worth dollars. Phased construction is the normal method in most projects of 
this type.  

7.2.3 Permitting and Operations for On-Site Treatment and Disposal 

Individual OWTS 

For initial developments with OWTS for individual facilities, the County has permitting authority and 
mechanisms available to evaluate, approve and permit such systems. State criteria are mostly siting 
based and the County would remain the lead agency as long as treated effluent cannot percolate into 
groundwater or migrate into surface waters.  

Irrigation and Percolation Assumption 

Under this treatment and disposal assumption, highly treated effluent is discharged to land with no 
discharge to surface waters, but discharge will reach groundwater. Under this scenario, the treatment 
plant owner must obtain a waste discharge requirements (WDR) permit from the State Water Board. 
The Regional Water Board will be the lead agency, but the County will also be involved. The Regional 
Water Board will write WDRs that include effluent limitations designed to protect groundwater quality. 

Discharge into Storm Water Pond with Percolation Assumption 

Under this treatment and disposal assumption, highly treated effluent is discharged into the proposed 
multi-use storm water pond where the effluent will percolate into the upper unconfined groundwater 
aquifer. During storm events, effluent would blend with storm water in the pond, which will be designed 
with a specially engineered bottom to enhance percolation in the otherwise slow percolating soil in that 
area. This is explained in the CLIBP Drainage Study.  

• The proposed storm water pond is to be designed to contain all storm water runoff up to a 2-
year storm event. This 40 acre pond is shown on Figure 1.1.  

• In the event that a storm event greater than the 2-year storm occurs, the pond could overflow 
at its north end with the overflow eventually making its way to the San Joaquin River. Although 
any of the treated effluent in the pond would be a small portion of this overflow, the state 
Regional Water Board would consider this a surface water discharge. The County would be 
required to get and NPDES discharge permit in addition to state WDRs. The NPDES permit would 
likely have seasonal flow limitations, allowing discharge from the Storm Water Pond only during 
the wet season.  

• Permitting either of the above alternatives may have complications due to currently unknown 
site conditions. Limitations on dissolved mineral parameters such as total dissolved solids (TDS) 
and electro conductivity (EC) can be difficult to resolve for either land/groundwater or surface 
water discharges. If residuals from wellhead treatment are discharged to the sewer system, this 
could exacerbate the TDS or EC problems.  

 



CROWS LANDING INDUSTRIAL BUSINESS PARK 
SANITARY SEWER INFRASTRUCTURE AND FACILITIES STUDY 
JANUARY 30, 2015 (UPDATED MARCH 29, 2016 AND NOVEMBER 30, 2017) 

27 

8.0 OVERALL FINDINGS 

The following conclusions are made based on the findings of this study. 

• Wastewater flows generated by the Project and pumped into the existing trunk main within 
Ward Ave will require treatment, storage, and disposal. 

• The Project area will be annexed into the Western Hills Water District for sanitary sewer 
conveyance and treatment. Eventually the Phase 2 and 3 buildout will require coordination with 
the City of Patterson to connect to the proposed South Patterson trunk line.  

• The existing agreement between the City of Patterson and the Western Hills Water District to 
convey, treat, and dispose of wastewater will require amendment to accommodate Project 
flows.  

• The City of Patterson Water Quality Control Facility will require improvements to accommodate 
the addition of Project flows. Additional studies are required to determine the improvements 
required at the facility to handle Project flows. 

• The projected peak wet weather flows at build-out of the Project total approximately 2.66 MGD. 